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FEANE Aok AW

(;ERTIFICA'IE NO.: E200812-0057-002874(5003628) - CERTIFI CATES L/C No. (P/O No.) : 47LI-C80768-TCTT(1103066336)}
A F 4 + 8 7 :

COMMODITY  _E.R.W STEEL PIPE seAH S==eAH Steel corp' CUSTOMER . DPLESA

AE A (F)Ml o X & 8 4 -

SPECIFICATION : API 5L B(PSL1)/ASTM A53B HEAD OFFICE ; BONGNAE-DONG 1GA, JUNG-GU, SEOUL, KOREA SHIPPER : _DUFERCO SA

POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG

HEAT NO. “:’T-}YP%} = 7 A 5 4 % QUANTITY ] -
NO. | (BATCH NO.) ORDER SIZE 2 5 F g 9 ZFMW/T REMARK
*1 PCS TOTAL LENGTH WEIGHT
21 (S&F@fgfg]ﬂ) BRE 10" X SCH40 X6.120 M 2 12.240 M 0.741 | CONFIRM TO NACE NORM MRO175(LAST EDITION)
o *ERW: CHEMICAL COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY
22 (SH[Y212£112(3230) BRE 10 " X SCHA0 ¥ 6.120 M 5 30.600 M 1.851 | *DSAW:CHEMICAL COMPOSITION AND HARDNESS ONLY
23 | (snesio60)|  BBE 10" X SCH40 X 6.120 M 8 48.960 M 2.962
24 | (st oraaz0)|  BBE 10 " X SCH40 X 6.120 M 1 6.120 M 0.370
IMPACT
HYDROSTATIC | N ([VD|F|S|C|RM|B|[D|C|F|F|RF ZINC COATING TENSILE TEST TEST .
D|SH|A(O|MISGIN|I[U[A|A|VA NESS | Tich
HEAT NO 58c] R T IA] E % % E [I) E ]% g- EI lI{ g E % veicur of| | 2| D [c|si| un | P | s |culntlcr|Mo| v |cEol D | TENSILE | YIELD | E.L |ENE-(SHEAR TEST MEN’IT C%TI:JI&GG&
] i .
0. | (BATCH NO.) g LS|k & H T g g E E E ZINC CIO}iAGT j‘é |k lI{ STRENGTH| STRENGTH RGY [ AREA
. - i -
psi E _U— gol1 % Ls| | 1 C.S|ALKf & 2 3 |2|z2iz2|2|3 [ N THICK PH
T NIEL 9]t N si si
*2 G N |eauss| 3 6 x4 |#5 | +6 +7 s8|s9| P P *10 [Jould % *11
71& 30 MAX | 26 120 | 30§ 30 |40140|40{15{80
SPEC MIN 60000 | 35000
21 SB22076 1430 G(G| G |G G H |17 2] 75 (12| 6
(SHIY121010) P |16] 1| 74 } 13| 5 [TR|TR| 1 [TR|TR T| 71820 | 48640 | 40 G
P 116 2| 76 14| 7 [TRTR| 1 [TR|TR ¥| 73263
22 SB22422 1430 G[G| G |G G H 17| 1] 76 19| 4
(SHIY121030) P (17| TR| 77 20| 3 (TR} 1|1 |IR|IR T 71110 48920 | 39 G
P j18] 2| 76 21| 6 [TR| 1|1 |TR|TR ¥ 72112
23| SB22419 1430 GIG| G |G G H |17 2| 77 18| 6
(SHIY121050) P 116 1| 77 |19 8 (1] 1} 1|IR|IR T| 70690 | 49360 | 40 G
P 1181 3| 78 |17]| 6 I(1|TR|TR ¥| 75970
24 SB22419 1430 G|G| G |G G H |173 2| 77 |18] 6
(SHIY122020) P |16{ 1| 76 |16| 5 [TR| 1| I |TR|TR| T| 72820 | 48780 | 36 G
P |16| 14 77 |18 6 |1 I|TR(TR W| 74832
N el - *12 Q
QO | Refer To The Attached H
T | Section Designation g
E

S . - WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE ¥WITH ABOVE M fOMD
urveyor - SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE. anager of Q. ept .
« THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIEICATE MAY CAUSE SAFETY
AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT . .
(ACCORDING TO THE PROYISIONS OF THE CRIMINAL CODE 231)




